Contact Us

Zhejiang Ifun ATV Parts Co.,Ltd

Address:Motorcycle Parts Industrial Zone, Tangxia,Rui'an,Zhejiang,China

Tel:86-577-65200915

Fax:86-577-65200916

Email:sales@IfunATVparts.com  

Website:http://www.IfunATVparts.com

   

Follow us on
CYLINDER HEAD COMP


Product Description

HISUN HS500 ATV CYLINDER HEAD COMP

No. Old Part No. Part No. Part name and Description Q'ty ReMark
1 12200-004-0000 Cylinder Head Comp(Carburetor Engine) 1
2 91221-F11-0000 91207-002-0000 O-Ring 44×2 1
3 14800-003-0000 Inlet Pipe 1
4 90611-003-0000 Washer φ8×φ16×1.5 2
5  70.1-8-20 93432-0802-5060 Inner Hexangular Screw M8×25 2 GB/T 70.1-2000
6 14801-F11-0000 14801-003-0000 Clamp /40-55 1
7 16100-F18-0000 16100-004-0000 Carburetor Assy (PD33J-A) 1
8 93012-004-0000 Bolt M10×1.25×30,Oil Pipe 1
9 90614-004-0000 Alu. Washer φ10×φ16×1.2 1
10 12205-004-0000 Second Air Supplement Pipe 1
11 90618-004-0000 Alu. Washer φ10×φ16×3 1
12 90601-002-0000 Washer φ6×φ12×1.5 1
13 93107-0601-2060 Flange Bolt M6×12 1
Hits: 【Print】 
Pre:INLET PIPE     Next:VALVE
Related Products